FO IR RBHRASTH

1996 —03—-0030—1C

F 1t 1B 363 BEERBINDA 2TB9®37 2048 (771N 11811 @ 048 (771) 1529
#? B I % ®018-01 ?AEBREB#U%B&HEIE¢§,R-?-§/'F2 M3 70184 (43)4160 &) @ 0184 (43) 4120
g 4t = ¥ B &018-01 ?XE%E#U@%%WE‘?%R—}?/‘FZU)3 0184 (43) 4160 g0 0184 (43) 4120
s F 8 £ PR &025 2EFBEBED FhfpE2 903 0198 (24) 3618 ;@ 0198 (24) 9524
W & ¥ P W94 Mﬂzﬂflﬁi*?15$3 920MD1 0236 (54) 0681 ' @ 0236 (54) 7387
E B E B ®G0-01 ERRAER mEBF E ® 1 @ 1 »0245 (53) 0B85 B 0245 (53) 6768
th B B 2 PR F940-11 HBREMR HEBEODFEZ 6 1 7 T0258(23)1329 @ 0258 (23) 1354
E B ® % Ff w388 EBaEHRHE/ HE%N496 o026 (293) 4888 & 026 (292) 0815
% W 2 ¥ Fh &310 % BRKPE™HFE s H WL 8 .029 (241) 3751~2 & 029 (241) 3752
A - ) /322 HAREDBD m26 4 4 10289 (76) 0187 0289 (76) 0069
B E B R @379-21 BB R @ HHmEXE 3 m0272(68)3119 0272 (68) 3119
BE)NEE PR /243 B EJNRE A H P K o 70462 (45) 6581 @ 0462 (45) 6129
PR Y E B @424 B ERBEK it 5 ® 6 . 0543 (64) 9454 0543 (66) 3536
W R B K FF ®409-38 m%ﬁWEggﬂ“ﬂMﬂﬁﬂlﬁ$*B : 25 ®0O552(75) 6172 @& 0552 (75) 6173
;s - S TE01-62 BHERPBMH MEREBEREI 70D 1 058 (393) 0041 g 058 (391) 3014
hoM B ¥ PR @816 Efﬁﬂﬁlﬂﬁﬂ%&*?iﬁﬁ648®1 7092 (573)7110 55092(573". "0
TARSHEME &790 ﬁ&ﬁﬁtﬂlﬂfﬁﬁﬁmﬁ 1o23MD18 £ 089 (973) 2325 @089 (87
PEHEAT
ESCEE g )
TEBAES
- Y,

o

®

K= INITINEF -

~ MPM-850-950-1350

=" R
PARTS LIST

MPM-1350

é

AP Ei5tRN S

MAMETORA AGRIC MACHINERY CO., LTD.



= R
CONTENTS

= ‘(?Ei 2R LT SgECTION NAI\:’II; pAGEE
1) SMEEXOBAIE. AEORIES - 23— FEE - 2% - KB /”f? /€30 070>

ARG T, ,_ o Se /$dey 46 0578/7
(3) ABIEER G20 T OFIEES & & EMEEEC £ T, |

HBRE X (7 DML 2 L ¥ 2. MEREET - SRR g FOME-FR

@Jﬁlz”:tfy) ij—o * FRAME SEATGROUP P T -
1) EERICIIBREXIRI LI To T RRICHEECET, P G PUNRER(D) (MPMBS0-B50K)
5) HMAFEFEIC L) EPWKTEY, JLEIEHAFHNITH - * CUTTER GROUP - A M R U PSPPI I |

THAEES L ILAD LHEE - Z T,
AUNESER (2) (MPM1350)

C AUNBIR () (MPM1350)

* NOTICE (Request for Customers) D\ E LB

] ) ) B 7 N I = 1= (1] = 38
(1) In placing an order for parts, be sure to specify the index

number in this list, name of items and the number of parts. 1R(ERIR
PR o ond S goodis cannot e GCapted: CONTROL GROUP -+ -+t erererererenseemmnmsersaessisssssisssssssssnsssssssesesssesessassnsssnasae soe sueens 2
” 7y F IVI VR (MPM850-1350)

(3) Be sure to use the standard parts listed herein as repair parts. .

Use of other marketed or similar goods often causes a dete-
rioration of performance and an earlier damage.
G 77— —R8iF
(4) Since orders for parts rush in during the demand season, " PULLEY GROUP  «eeerveeseereeertmmterumuisueiossats e sssassssasessasssemessnssnsasssassnsssesesssssssasanssns 52
earlier order are recommended.

H 01 =1
(5) As in some cases forms and dimensions may be different * ACCESSORY PARTS GROUP  :vrosriemueisisiesieirieitessiessesisssssessisess s st sen sas en s s 56
owing to remodelling or modifications, order parts upon
noting the model number.



FSUR 2w a Bk
A = TRANSMISSION GROUP

A FS2RXIva Rk
= TRANSMISSION GROUP
RAiiEEs a—-rHE ® B % % HRQTY| # =
NO. | CODE NO. PARTS NAME 850 [950 [1350|  REMARKS
A0 | 137 0002 002 | 3w a3 ASSY TRANSMISSION ASS'Y 1| 1| 1|+051001~
0 | 137 0002 001 | 2 wr=ASSY TRANSMISSION ASS'Y 1 1] 1|~
1 137 0112 000 | I w¥aror—R (%) CASE transmission L 1 1)1
2 [ 137 0111 000 | Swvavhr—x (£) CASE transmission R 1 11
3 [ 137 0113 000 | >¥¥o24FHy (%) PIPE,axle, L 1 1] 1
4 | 9BK 0801 853 | 3%¥WFHEME  M8x18¢ | BOLT,w washerM8x18¢ | 6| 6| 6
5 137 0114 000 | >+ o847 H > () PIPE,axle R 1 1] 1
6 | 9BK 0801 853 | /3A¥VEHENLB M8x18¢ | BOLTw.”washer M8 x 18 ¢ 6| 6| 6
7 | 137 0115 000 | —nhss— COVER seal 2| 2| 2
8 | 137 0211 002 | =AY shHNTALTI15 GEAR 15 1| 1| 1[%051001~
8 | 137 0211 001 | =AY RA¥NZL<TI5 GEAR 15 1 1] 1~
9 | 9BB 6202 000 | B—N_FYZZ #6202 BEARINGball #6202 1l 1 1
10 | 9BB 6202 000 | R—ARFTYIZ #6202 BEARINGball #6202 1 1] 1
11 9RR 3500 005 | AFvFY ¥ R-35 RING,snap R-35 1] 1] 1
12 | 90S 1535 0702 | A4 v —i SC-15357 | SEAL,oil SC-15357 | 1| 1] 1
13 | S50 1029 000 | €w¥y PACKING 20 2| 2
141 G44 0238 000 | Tv—FTva BUSE brake 1] 1] 1
15 | 137 0251 000 | 7v—F KoL DRUM,brake 1 1] 1
16 | G44 0253 000 | Fv—F v a— SHOE,brake 2| 2| 2
17 | G44 0254 000 | ¥ KRoos SHAFT 1] 1] 1
18 G44 0255 000 | aTA>2 SHAFT 11 1] 1
19 | G44 0252 000 | /3% SPRING 1 1] 1
20 G44 0256 000 | Fv—F7 4% COVERbrake 1l 1] 1
21 | 9OR 1400 000 | OV > P-14 “0” RING P-14 1 1] 1
22 | 9FW 1000 003 | 94 2 M10 WASHERplain ~ M10 2| 2| 2
23 9SW 1000 003 | 78324 F M10 WASHER,spring M10 21 2| 2
24 | ONT 1000 003 | F-v b M10 NUT M10 2| 2| 2
25 9BK 0603 553 | /A ¥V FHRNVE M6x35¢ | BOLT,w.”washer M6 x 35 ¢ 4| 4| 4
26 | 9BB 6202 000 | R—A_TFYZ #6202 BEARINGball #6202 2] 2] 2
27 137 0221 000 | 4=— C COLLARC 10 1] 1
28 | 137 0213 000 | 1Y 1 SHAFT 1] 1] 1
29 137 0212 000 | = UsrshP <45 GEAR 45 1 1| 1
30 | 9RS 1700 005 | AFwFV S-17 RING,snap S-17 1] 1| 1
31 | 137 0214 000 | 74 b 8T SPROCKET 8T 1] 1] 1
32 137 0220 000 | #>— B COLLARB 1l 1| 1
33 137 0215 000 | ¥ 18 GEAR 18 1 1] 1
34 | 137 0216 000 | *¥+¥ 25 GEAR 25 1 1] 1
35 137 0217 000 | =F¥ 33 GEAR 33 1 1] 1
36 137 0218 000 | ¥ 40 GEAR 40 1l 1] 1
37 | 137 0219 000 | #5— A COLLAR A 1] 1] 1




FSRIvIa Bk
A » TRANSMISSION GROUP

*

A FSURAIwvi a2 BR%

TRANSMISSION GROUP
AHEE 21—-KEE ® OB OB K MEQTY| # =
NO. CODE NO. PARTS NAME 850 /1950 [1350 |  REMARKS
A-38 | 9BB 6202 000 | K—nAxFYZ #6202 BEARINGDball #5202 2| 2| 2
39 | 137 0231 000 | ¥7 bR BOSS 1| 1] 1
40 | 137 023 001 | 2v2 2 SHAFT 1 1] 1
41 | 137 0232 001 | A5 A4 K¥— KEY 2| 2| 2
42 | 137 0224 001 | AFmsw b 18T B SPROCKET 18T 11 1] 1
43 | 137 0230 000 | Dy WASHER 6| 6| 6
4 | 137 0225 000 |¥¥ 48 1F GEAR 48 1 1] 1
45 | 137 0226 000 | ¥¥ 41 2% GEAR 41 1 1] 1
46 | 137 0227 000 | ¥¥ 33 & GEAR 33 1 1] 1
A7 | 137 0228 000 | ¥¥ 26 ili GEAR 26 1 1] 1
48 | 137 0229 001 | %% 14 GEAR 14 1 1] 1
49 | 9KY 0501 100 | F— KEY 1 1] 1
50 | 90S 1530 0702 | A4 A —n SC-15307 | SEAL,oil SC-15307 | 1| 1| 1
51 | 9RC 0420 240 | m—5—Fx—>  420x24¢ |CHAINroller ~ 420x24¢ | 1| 1| 1
52 | 9BT 1001 575 | 642 7FV¥ b AXIMIOx15¢ | SCREWhexsocket MIOx15¢ | 1| 1] 1
53 | 9NL 1600 013 |my 2w k M16 x P15 | NUTJock MI6xP15| 1| 1| 1
54 | 137 0250 000 | F=>IH4 KA SCREW 1l 1] 1
55 | MO7 0314 010 | ¥7&%—umwy b4k B SPRING B 1 1] 1
56 | MO7 0314 000 | ¥7&x—uay bFIuii SPRING 1 1] 1
57 | 9SB 2500 000 | RF 4 —AH—n BALL,steel 1| 1] 1
58 | 137 0249 001 | Fz>o7A—2 FORK chang 1 1] 1
59 | 137 0255 000 | F=>o7Ar—2Hh5— COLLAR fork chang 1 1] 1
60 | 9RE 1000 005 | EV >z ¢ 10 “E” RING 10 1 1] 1
61 | 137 0248 000 | F=>oF—nb> ARM,chang 1 1] 1
62 | 9OR 1011 005 | OV > “0” RING 1l 1] 1
63 | 9BB 6203 000 | K—n~FPY BEARING ball 2| 2| 2
64 | 137 0233 000 | 3>2 3 SHAFT 1 1] 1
65 | 137 0234 001 | ¥ 34 GEAR 34 1| 1] 1
66 | 90S 2530 46915| A4 A —i SEAL,oil 2| 2| 2
67 | 9RR 4700 015 | RFvFY R-47 RING,snap R-47 2| 2| 2
68 | 9BB 6005 002 | R—Ax7Y>2  #6005-2RS | BEARINGball  #6005-2RS | 4| 4| 4
69 | 90S 2847 0804 | A4 N¥—N SEAL,oil 2| 2| 2
70 | 9RS 4000 005 | RFv IV RING,snap 1) 1] 1
71| 137 0240 000 | FravRY—F SLEEVE differential 1| 1] 1
72 | 137 0236 001 | S¥orEPAhY GEARaxle shaft 1l 1] 1
73 | 9SB 7500 000 | RF 4 —AH—N BALLsteel 3| 3] 3
74 | 137 0242 000 | $EFAVITY Y WASHER 1 1] 1
75 | 137 0241 001 | F7=Ev8A SPRING 1| 1] 1
76 | 137 0235 001 | v vrAY (%) AXLEL 1] 1] 1
77 | 137 0238 000 | E=Aravhs— COLLAR pinion 4] 4| 4
— 5 —




FSRIva Bk
A = TRANSMISSION GROUP

+

FSRIva Rk
A = TRANSMISSION GROUP

RS a-KES ® @ &% W HRQTY | # =

NO. CODE _NO. PARTS NAME 850 {950 [1350 |  REMARKS
A78 | 137 0237 000 | E=A¥Y GEAR, pinion 4] 4| 4

79 | 137 0239 000 | FADZ SHAFT 1 1] 1

80 | 137 0243 001 | ¥%o2AY (#) SHAFT,axle R 1 1] 1

81 | 9PB 2832 300 | A4 LAKFA A b 70B 70B 1] 1] 1

82 | 137 0244 000 | ¥=A>F Py SUPPORT,pinion 1] 1] 1

83 | 9RS 2800 005 | RFv SV S-28 RING,snap S-28 1 1] 1

84 | 9SW 1000 003 | /e YH % M10 WASHER spring  M10 6| 6| 6

85 | 9NL 1000 003 |mvZJv b M10 NUTJock M10 6| 6| 6

86 | 9BT 0803 503 | An b M8x35¢ |BOLT M8x35¢ | 6| 6| 6

87 | 9BT 0806 503 | AW b M8x65¢ | BOLT M8x65¢ | 6| 6| 6

88 | 9FW 0800 003 | ESHH % M8 WASHERplain M8 24|24/ 24

89 | ONK 0800 053 |/<i¥YFFvlh M8 NUT,w,/washer M8 24|24 24

9 | 137 0256 000 | A4 AFryTal S50 ) | CAPil 1 1] 1

91 | 137 0246 000 | FTEYZ ¥+ T} SHAFT 1 1] 1

92 | 90R 1011 005 | OY > “0” RING 1 1] 1

93 | 9RE 1200 005 | EY > 912 “E” RING  ¢12 1 1] 1

94 | 9OW 1018 160 | >—nTy ¥ M10 WASHERseal ~ MI0 1 1] 1

95 | 9BT 1001 203 | &) b MI0x12¢ | BOLT MIOx12¢ | 1| 1] 1

96 | 137 0247 000 | FTmwrLos— LEVER 11| 1

97 | 9FW 0800 003 | ESH¥H 3 M8 WASHERplain M8 10 1] 1

98 | 9NK 0800 053 | sx¥YFF v b M8 NUT,w./washer M8 1f 1| 1

99 | 137 0245 000 | FrIYTA—2 FORK 1 1] 1

100 | 137 0254 000 | =z bhSMAT— COLLAR 1 1] 1

101 | 90S 3047 0700 | A4 A>—i UF-30477 | SEAL,ol UR30477 | 2| 2| 2

102 | M07 0813 000 | F—VAVTHH % WASHER retainner pulley 1] 1] 1

103 | 9BK 0601 653 | <AV FHA M  Mx16¢ | BOLTw, washerM6x16¢ | 1| 1| 1

104 | 137 0003 000 |7L—3% ASSY BRAKE ASS'Y 1| 1] 1| No13~25




o0 fl)
008 7V

' 3 4%
BHLBEGR EXF E&BEE EXIE 05 o050 &:j;i 4T
FRAME - SEAT GROUP B. FRAME - SEATGROUP ¢ @737

RLES| a-rES ® 8 & BRQTY| # =
NO. CODE NO. PARTS NAME 850 1950 |1350 REMARKS
B-1 | 137 0411 004 | >+ XA TL—n FRAME 1| - | - [+ 051001~
1 [ 137 0411 003 | ¥ X4 7L—n FRAME 1-]-|-
1 [ 137 2411 001 | ¥ ¥ X4 7v—n FRAME = | 1] 1]« 051001~
1 | 137 2411 000 | 3% X4 7L—A FRAME -1 1] 1|3
2 137 0412 004 | =¥ >_—2A BASE engine 1| - -
2 137 2412 000 | =P =—A BASE,engine -1 11
3| 137 0420 002 | FZ ALK —A BEAM,axle 1 1] 1
4 | 9GN 0600 000 | ZUR=wIn NIPPLE grease 21 2| 2
5 | 137 0424 000 | Fva BUSH 6| 6| 6
6 | 137 0421 000 | FZAAMRY WAL b BOLT 1 1] 1
(’*ﬂ 7 | 9GN 0600 000 | 7Y R=wFn NIPPLE grease 1] 1| 1
- 8§ | OFW 1400 003 | & ¥4 H M14 WASHER plain ~ M14 1] 1] 1
9 | 9SW 1400 003 | RFV XTI r— M4 WASHER spring  M14 1l 1] 1
¥ 10 | ONP 1400 053 | UFv b M4 “U” NUT Mi4 1| 1] 1 _
Wﬁ (11|17 022 002 | FY AT A () )aw—gﬁ) ARMknuckle L 1| 1] 1|3%0-PAIE
C\12 | 137 0423 002 | FyZAT—a (B) 7 9%39% | ARMknuckleR 1] 1| 1]8P23/000
13 | M33 0219000 | Y2 ¥HA MY | WASHER 4| 4| 4| -p32e0C
14 | 137 0425 000 | ¥+ v CAP 2| 2| 2| TP
15 | 9BT 1402 503 | A b M14x25¢ | BOLT Mix25e | 2| 2| 2| A FRIN
16 | 9SW 1400 003 | /SR HH A M14 WASHER spring  M14 2| 2 2(/,;%%*)
17 | M70 1123 000 | UL “U” BOLT 2| 2| 2| W04
18 | 9SW 1000 003 | /334 % M10 WASHERspring  M10 4| 4| 4 (o
19 | ONT 1000 003 | v k M10 NUT MI0 4| 4| 4| B770d33
20 | 9BK 1001 653 | /<A¥VEAAL L MI0x164 | BOLTw/washer MI0x16¢ | 1| 1| 1 g
SONg-32 ?35 M 21 | 9BK 0801 653 |/s3#VFAA b M8x16¢ |BOLTw/washer M8x16¢ | 4| 4| 4 /,y,ﬁn\:
MPMBSOR | 76 e N 2 | 137 0430 001 | €Y KR BOSS front wheel 2| 2| 2| 4223
_ )Y @/ Sl 23 | 137 0424 000 | Fvva BUSH 4| 4| 4| grpMl-
7 x5 g 24 | M33 0219 000 | ¥ T r¥HE WASHER 1| 4| 4| “x7
25 | 9RS 2000 005 | RFwFY $-20 RING,snap 520 2\ 2| 2| '\ gsp
2% | 137 0425 000 | ¥ v CAP 2| 2| 2| 1?10
po0
PN
27 | 137 0426 000 | A b M14x25¢ | BOLT MI4x25¢ | 2| 2| 2 T,
28 | 9SW 1400 003 | sSAHH M14 WASHER spring  M14 2| 2| 2
29 | 9GN 0600 000 | 7'V R=w 7 NIPPLE grease 2| 2| 2 ,
30 | TCY 0300 080 | X4 ID300-8 | TIRE ID300-8 | 2| 2| 2|~{%4577]
31 | 137 1224 000 | Sosmwx4v 14x500-6 | TIREASSY  14x500-6 | 2| 2| 2
32 | 9KY 0705 201 | HxerF— KEY 2| 2| 2
33 | 137 0432 000 | KA —nArs— COVER wheel 2| 2| 2
34 | 9BT 0801 074 | 642 7F V% h A% M8x 10| SCREW M8x10¢ | 4| 4| 4
35 | 137 0431 001 | kA —n&KR BOSS;wheel 2| 2| 2
36 | S20 0425 020 | YZRIYHA B WASHER B 2| 2| 2




FAMEE EXA
FRAME - SEAT GROUP

\‘.
MPM850H

&

I7

+

BB - B
B. rramE - seaTGROUP

RHEEE a-F&HE O & W BEQTY| # =%
NO. CODE NO. PARTS NAME 850 | 950 11350 REMARKS
B- 37 9BK 0802 053 | /3B FHRN b M8x20¢ | BOLT,w,”washer M8 x 20 ¢ 2 2| 2
38 | C25 1670 008 | Kmo—Z&A¥ TIRE ASS'Y pillow 20 2| 2
39 | 137 1225 000 | oxav kA 16 x 650 - 8 | TIRE ASS'Y 1| 1| 1
40 9BK 1002 053 | 3PV FHN b M10x20¢ | BOLT,w washerM10x20¢ | 8| 8| 8
41 137 0438 000 | 7> (&) FLOOR R 1] 1] 1 }05100va
42 | 137 0439 000 | 77 (%) FLOOR L I 1] 1|+
41 - 42 | 137 0440 000 | 71 7ASS Y FLOOR ASS’ Y 1 1| 1 =
43 9BK 0801 663 | 3R VF RNV M8x16¢ | BOLT,w./ washer M§ x 16 ¢ 71 71 7
44 137 0441 002 | Z7ur b7z &X—(H) FENDER,front R 1/ 1] 1 il 051001~
44 | 137 0441 001 | 7 b7 &E—(£) FENDER front R 1 1] 1|~
45 137 0442 002 | 7ar b7 &— (k) FENDER,front L 11 111 “ 051001~
45 137 0442 001 | 7av b7 x2&—(A) FENDER,front L 1l 1 1(~
46 9BK 0601 263 | e3PV F RNV M6x12¢ | BOLT,w.”washer M6 x 12 ¢ 9,99
47 137 0444 000 | 77 T4 (F) RUBBER floor R 1/ 1] 1
48 | 137 0443 000 | 77y dL4 (%) RUBBER floor L I 11
49 | 137 0450 000 | 7= H—RNYYHFRAF— STY 4| 4] 4
50 9BK 0802 563 | /32 PV FHNF MEx25¢ | BOLT,w./washer M8 x 25 ¢ 3| 3| 3
51 137 0451 001 | U7 7xz>&—(fh) | FENDER rear R n-1-
51 137 2451 000 | V77> &— () FENDER,rear R -1 1] 1
52 | 9BK 0801 663 | b k¥ WEFN b MEx16¢ | BOLT,w washerM8x16¢ | 7| 7| 7
53 137 0452 001 | V77> &— (%) FENDER,rear L -1~
53 137 2452 000 | V7 7= &— (&) FENDER,rear L -1 1] 1
54 137 0845 002 | >— b5 PLATEseat 1] 1] 1
55 137 0849 000 | A/s—aFA Y ¢ 20 COVER ¢ 20 2] 2] 2
56 9BK 0801 663 | e AP VEHEIL b MEx16¢ | BOLT,w. washer M8 x 16 ¢ 21 2| 2
57 M58 0916 000 | Fx>oAhryavdh RUBBER 4| 4| 4
58 | M26 0833 000 | /7 KNOB 1) 1] 1
59 137 0847 000 | >— b K4 -SB SEAT K4 -SB 1l 1] 1
60 | 137 0848 001 | ¥F> ¥ 08 PIN ¢8 31 3| 3
61 9FW 0800 003 | eS¥H R M8 WASHER,plin M8 6| 6 6
62 9ST 0252 003 | 7Y PIN,split 6| 6| 6
63 137 0880 000 | AZ A Ko PLATE gslide 11 1] 1
64 137 0881 000 | RS A FAF7(K) SLIDE,adjust L 11 1] 1
65 | 137 0882 000 | A5 4 RAFZ () SLIDE,adjust R 1l 1] 1
66 | 9BT 0801 603 | AN b M8x16¢ | BOLT M8x16¢ | 4| 4| 4
67 | ONK 0800 053 | 2s3¥w3Fw bk M8 NUT,w.”washer M8 4| 4| 4
68 137 0883 000 | A=A KLosx— LEVER 1 1] 1
69 | 9BT 0804 503 | A b M8x45¢ | BOLT M8x45¢ | 1| 1| 1
70 | ONP 0800 043 | FAuaFv b M8 NUT nylon M8 1) 1] 1
71 M88 0616 000 | # A4 R RAFY 7 SPRING 11 1] 1




B.

ESR%R XA
FRAME - SEAT GROUP

B2

33

35

(8 &

4

B.

HARMRE - EXIA

FRAME - SEAT GROUP
AHEE a-rEE B 8 % W% HEQTY| # =
NO. CODE NO. PARTS NAME 850 {950 {1350 REMARKS
B-72 | 124 0828 000 | 82V w7 (Zu) 8GRIPblack 1| 1] 1
73 | 137 0884 000 | vy avdA RUBBER 2| 2| 2
74 | 9BT 0502 003 | &Mk M5x20¢ | BOLT M5x20¢ | 2| 2| 2
75 | ONT 0500 003 | Fv b M5 NUT M5 2| 2| 2
76 | 9SW 0500 003 | /SRR M5 WASHER spring M5 2| 2| 2
77 | 137 0885 000 | AA vFFL—h PLATE 1 1] 1
78 | 9BT 0601 603 | &a k M6x16¢ | BOLT MEx16¢ | 2| 2| 2
79 9NK 0600 053 | /sax¥VYEFJ+w b M6 NUT, w./”washer M6 2| 2| 2
80 | 9CR 0801 613 | h>RaRY M8x16¢ |SCREW M8x16¢ | 1| 1/ 1
81 | 137 0913 000 | Fafv—2 MARK 1 1] 1
82 | 137 0914 000 | A vFe—2 MARK 1 1] 1
83 | 137 0875 000 | 24 wFssk SPRINGM, Iswitch 1 1] 1
84 | 137 0867 000 | R4 wFhYVHFAZ A PLATE, switch 1 1] 1
85 K 0601 653 | e xF2 Y FANL DM M6x16¢4 | BOLT,w./washer M6x16¢ | 4| 4| 4
86 0868 000 | v— M RAvF (’(1/27 22173 )| SWITCH 1| 1] 1
87 | ONL 1400 013 |wv2ZFv b M14 NUT M14 1| 1] 1
88 | 137 0874 000 | A4 v FRF— STAY, switch 1 1] 1
89 | ONK 0600 053 | /SA¥YFFw b NUT, w,/ washer 2| 2| 2
90 | 9FW 0600 003 | ESHH R SPRING, plain 2| 2| 2
91 | 137 0873 000 | F—AA vFFL—k PLATE, switch key 1 1] 1
92 | 9BK 0601 653 | /53w FHL b M6x16¢ | BOLT,w/washerM6x16¢ | 2| 2| 2
93 | 125 0749 000 | F—%A v F SWITCH, key i 1] 1
94 | 137 1223 000 | BV THER ® [BOSS T 1] 1
95 | 137 0445 000 | AF v ST A RUBBER step i 1] 1
96 137 2453 000 | 7= X —YFFA X PLATE,fender -1 1] 1
97 9BK 0801 663 | ¥ S MNNAPVEFENL b MEx16¢ | BOLT,w./ washer M6x16¢ | - | 2| 2
125 0749 020 %~ 0o}

b 86, lATF

N/ ' /36 H ©

AP




o %\(

109 106
AN
\5’ o8

MPMS50

HYUNERE (1)
COTTER GROUP (MPM850-950)

73 <5
74— ®_,g
L 76

C.

HUNBERE (1)
COTTER GROUP (MPM850-950)

RHEE] a-rES ® B % # BEBQTY| # =
NO. CODE NO. PARTS NAME 850 1950 {1350 REMARKS
C-1 | 137 0511 002 | HYr—voy SBAETY | CASINGnow edge 1| - | - [« 051001~
1 |17 0511 001 | #Yss—v>2  ,, -p)] | CASINGnow edge 1|--12
1 | 137 4511 000 | AV sxr—v CASINGnow edge -l 1] -
2 | 137 0515 000 | 254 75>y &4 FLANGE 1| -] -] os1001~
2 | 137 B8 00 | 2547539 54 77T Lance | 1] -
3 | 9BT 0801 403 |Art M8x14¢ |BOLT M8x14¢ | 4| 4| -
4 | 9BT 0801 603 | Kb M8x16¢ |BOLT M8x16¢ | 6| - |-
5 | 9BT 0802 003 | Hw bk M8x20¢ |BOLT M8x20¢ | 4| 8- |
6 | 9SW 0800 003 | /<3474 % M8 WASHER spring M8 14| 14 - |
7 | ONC 0800 043 | 7ZwmF vk M8 NUT,cap M8 14| 14| -
8 | 137 0512 002 | HY~nvY7 b &L 240 SHAFT,cutter 1| 1| -
9 | 137 0513 002 | aFA4 TSV FLANGE 1| ~ | - |+ 051001~
9 | 137 0513 001 | 35475y FLANGE 1-|-[2
9 137 4513 000 | a4 75> FLANGE - 1| -
10 | 98B 6006 002 | R—A-xF7Y>%  #6006-2RS | BEARINGball  #6006-2RS | 2| 2| -
11 | 137 0514 001 | >—AHH% WASHER seal 1 1| -
12 | 9RR 5500 015 | AFv SV o R-55 RING,snap R-55 20 2| -
13 | 90S 3555 0804 | A A v—n SEAL,oil 1| 1] -
14 | 90S 3035 1016 | AA N> —i SEAL,oil 1] 1| -
15 | 9BK 0801 653 |/ <Y *#A bk  M8x16¢ |BOLT,w/ washerM8x16¢ | 4| 4 -
16 | 9BK 0802 053 |/ca#wan b  M8x20¢ |BOLT,w/washerM8x20¢ | 2| 4| -
17 | 137 0520 003 | /"A &2y hs— COVER 1| 1| = {01001~
17 | 137 0520 002 | /"A oy his— COVER 1| 1] - |-~
18 | 137 0521 001 |&vas A RUBBER A 1 1) = |« 061001~ |
18 | 137 0521 000 | Xv=s A RUBBER A 1| 1] - |- |
19 137 0522 000 | #vdL4d¥x A RETAINER rubber A 11 1] -
20 | 9BT 0601 603 | HA b M6x16¢ |BOLT M6x16¢ | 4| 4] -
21 | 9SW 0600 003 | /¥4 3 M6 WASHER spring M6 4 4 -
22 | ONC 0600 043 | 7ZmFw k M6 NUT,cap M6 4 4| -
23 | 137 0523 000 | ¥F v AFY METALLIC fulcrum 2| 2| -
24 | 9SW 1000 003 | /SRHH M10 WASHER spring  M10 2| 2| -
25 | 9NC 1000 043 | 7ZumF v b M10 NUT,cap M10 2| 2| -
26 | 137 0524 003 | HA~AHAEK GUIDE 1| 1] - |« 051001~
26 | 137 0524 002 | HA~AHA K GUIDE 1| 1] - |-
27 | 9BT 0802 503 | A b M8x25¢ |BOLT M8x25¢ | 1| 1] -
28 | 9FW 0800 003 | ES¥H M8 WASHERplain M8 1 1| -
29 | 9NT 0800 003 | F¥ b M8 NUT M8 1 1] -
30 | 137 0525 000 | /7 M8x25¢ | KNOB M8x25¢ | 1| 1 -
31 | M26 0833 030 | Vv v WASHER 1] 1f
32 | 9FW 0800 003 | bS¥H A M8 WASHERplain ~ MS$ 1] 1] -



HUNEE (1) C AYUNER (1)
C . CorTer GrOUP (MPMB50-950) " COTTER GROUP (MPM850-950)

RHEE I-FEE |, " O 8 W HMBQTY| # =
NO. CODE NO. PARTS NAME 850 {950 (1350 REMARKS
C-33 | 9ST 0201 503 | V¥ PIN,sprit 1| 1| -
34 | 137 0530 002 | = > ZAs— (Dvm) COVER casing rear 1| - | - |« 051061~
34 137 0530 001 | =322 H3— (nm) COVER,casing rear -] - ‘-INOSIOGO
Y34 | 137 0530 000 | r— > A— (Tm) COVERcasing rear 1| = = |- ~051000
34 | 137 4515 001 | r— o rhs— (Zm) COVERcasing rear = | 1] - |« 051091~
34 | 137 4515 Q00 | r—3r >R — (v im) COVER casing rear - 1 -~
35 | 9BT 0801 403 | A& b M6x14¢ |BOLT M6x14¢ | 3| 5| -
36 | 9SW 0800 003 | /SRHH % M6 WASHER spring M6 3| 5| -
37 | 9NC 0800 043 | 7z umFw b M8 NUT,cap M8 3| 5| -
38 | 137 0533 004 | r— > Hs— (%) COVERcasing L 1| - | = | +051061~
P S 38 | 137 0533 003 | r— > 2 hi— (&) COVER casing L 1| - | - [«~051060
'3 38 | 137 0533 002 | r— T Hhn— (%) COVERcasing L 1| - | - |—~051000
38 | 137 0533 004 | r—y T Ah— (&) COVER casing L = 1] ~ |« 051091~
38 | 137 0533 003 | Hr— v As— (%) COVERcasing L - 1]~
39 | 9BT 0801 403 | ANk M8x14¢ | BOLT M8x14¢ | 4| 4| -
40 | 9SW 0800 003 | /AP H A M8 WASHER,spring M8 4| 4| -
41 | 9NC 0800 043 | 7ZuF v b M8 NUT,cap M8 4| 4 -
42 | 137 0541 001 |V>Z B LINK B 2| - | - [+ 051091~
42 | 137 0541 000 | V2 B LINK B 2 - - |-
42 | 137 0541 001 | V2 B LINK B — | 2| - |+ 051131~
42 | 137 0541 000 | V>Z B LINK B -1 2 -~
43 | 137 0542 001 | ¥F>Fu b BOLT 8| 8| -
44 | M99 0816 000 | BES¥HH % M8 WASHERplain M8 8| 8| -
45 | 9FW 1200 003 | B SH¥HF M12 WASHERplain ~ M12 8| 8| -
e 46 | 9SW 1200 003 | /SR ¥H & MI2 WASHER,spring  M12 8| 8| -
< 47 | 9NP 1200 053 | UF v b MI2 “U” NUT M12 8| 8| -
48 | 137 0538 000 | Y2 D LINK D 1 1| - }051001~
49 | 137 0539 000 | Y2 E LINK E 1 1] - | %
48-49| 137 0540 000 | Y2 A LINK A 1| -] -]~
50 | 137 0550 002 | HY M) VOHEA PLATE 1| 1| -
51 | 9BK 0802 053 | /SA#WEHN M M8x204 | BOLT,w washerM8x20¢ | 4| 4| -
52 | 137 0551 002 | kv z A LINK A 1| - | - |+051091~
52 | 137 0551 001 | ¥ K2 A LINK A 1 -]-[-
52 | 137 0551 002 | K U>2 A LINK A -| 1| - [+ 051131~
52 | 137 0551 001 | #K»D>Z A LINK A -1 1] -3 -
[ o® 53 | 137 0552 001 | ko V2 B LINK B 1| - | - [051091~
= 53 | 137 0552 000 | ¥k V>r B LINK B -] -[-=
'O‘i’/\ 53 | 137 0552 001 | %KV >2 B LINK B - | 1| - [+ 051131~
»%?\ N, 53 | 137 0552 000 | ¥ k»Y>2Z B LINK B -1 ==
%\ ?,5\@ 702 54 | M08 0830 000 | FF— Y —AV ¥ Hi WASHER 4] 4] -
AN G 74-5 N 55 | 9BK 0801 653 | /XAY¥WFAL N  M8x16¢ | BOLTw washer M8x 164 | 4| 4| -
108 &\76
MPM950

—16 — —17—



109 106
~
o7
w 108

MPM950

AUNERE (1)
COTTER GROUP (MPM850 ' 950)

o

AN (1)
C = COTTER GROUP (MPM850-950)
AMEE| a—KES % m OB W HEQTY| # =
NO. CODE NO. PARTS NAME 850 | 950 |1350 REMARKS
C-56 | 137 0553 001 | #Y ZA¥1si— LEVER 1| 1| -
57 | G47 0523 000 | X Fvms—r) v GRIP 1 1| -
58 | 9BT 0603 503 | A b M6x35¢ | BOLT M6x35¢ | 1] 1] -
59 | ONP 0600 043 | FAmFv b M6 NUT M6 1| 1| -
60 | 9BT 1004 003 | &b  MIOx40¢ (&%) |BOLT MI0x40¢ | 1| 1] -
61 | ONT 1000 003 | v k M10 NUT M10 1 1] -
62 | 137 0554 002 | AV ZAYHA K Hr— COVER 1| 1| -
63 | 9BK 0801 653 | %R#YEFAN b  M8x16¢ | BOLTw. washer M§x16¢ | 2| —| -
63 | 9BK 0801 663 | k¥ YEAEMF  M8x16¢ | BOLTw. washer M§x16¢ | - | 2| -
64 | 9BT 0802 003 | AN b M8x20¢ |BOLT M8x20¢ | 2| - |-
|
64 | 9BT 0801 603 | AN b M8x16¢ |BOLT M8x16¢ | - | 2| -
65 | 9FW 0800 003 | ES¥HR M8 WASHERplain M8 2| -1 -
66 | ONK 0800 053 | /33¥YFF v b M8 NUT,w./washer M8 20 2| -
67 | 137 0560 000 | A UNEKA BOSS,now edge 1] 1| -
68 | 137 0561 000 | &I AHI— COVER 1| 1| -
69 | 137 0562 002 | ZUNT—A ARM,cutter 1 - - |+
69 137 4562 000 | ZUNT—L ARM,cutter - 1|- s
70 | 9BK 1003 053 | tA¥FWEHEA L MI0Ox30£ | BOLTw, washer MI0x30¢ | 2| 2| -
71 | 9FW 1000 003 | SR M10 WASHERplain ~ M10 2| 2] -
72 | 9FW 1600 003 | B SH 4% M16 WASHERplain ~ M16 1 1| -
OSW 1600 003 | /xR H¥HF M16 WASHER spring  M16 1] 1] -
ONP 1600 143 | FAm>Fv b MI6x P15 | NUT nylon MI6XPLS | 1) 1| = | 13000
137 000 | #YN ASSY CUTTER ASSY 1| (1)
/| 137 0563 003 | H Y ) _ |curteR 2] 2] - | s oo
137 0564 001 | ZUNKRY ULk MI2x35¢ | BOLT Mp#P%50 “Mi2x35¢ | 2|(2)~ raxte
137 0565_000° | Y A5 — COLLAR 2| (2)—1 131252000
8) | OFW 1600 003 | b Z##HE M. .. WASHERplain ~ M16 2| 2| -
OFW 1200 003 | b4 % MI2 WASHERplain ~ M12 2| 2| -
9NP 1200 053 | UF ¥ b M2 | CUUNUT MI2. 2|2 =
gST 0302 003 | PV EY PIN,sprit 20 2| -|
82 | 137 2525 003 | Fv—* MU WHHFZ BRACKET brake 1[-| -]« 051031~
8 | 137 2525 002 | Fv—F DYV AFS BRACKET brake 1 -] -] ~051030
8 | 137 2525 001 | Fv—% hUVEAHFY BRACKET brake 1/ - |- [~ ~051000
82 | 137 2525 003 | Fv—F bUVE AT BRACKET,brake = | 1| = |+, 051051~
82 | 137 2525 002 | Fv—F DU VEAFS BRACKET brake - 1] -]
83 | 9BK 0802 553 | /3PP YFANDB M§x25¢ | NUT,w/ washer M8x25¢ |-| 1| -
84 | 137 0580 000 | Fv—F7—A ARM,pbrake 1|~ |- |« 051031~
84 | 137 2526 002 | Fv—FT7—A ARM,brake 1] -|=-|d ~051030
84 | 137 2526 001 | Fv—F7—A ARM,brake 1 - -7 ~051000




49

HYUNER (1)
COTTER GROUP (MPM850:950)

C.

@@.\

4849

~051000 MPMB850

MPM250

ll5§us@

e

14
|

AYNER (1)
C = COTTER GROUP (MPM850:950)

RH®E| a-Kr&S ® O m & W BEQTY| # %
NO. CODE NO. PARTS NAME 8501950 [1350|  REMARKS
C-84 137 2526 003 | 7L —F7—LA ARM,brake -1 1] - “ 051051~

84 137 2526 002 | v —F7—L4 ARM brake -1 1 -~

8 | 137 2527 002 | Fv—F 8w k brake 1| = | = |+ 051031~
85 | 137 2527 001 | Fv—F 8w bk brake 1 -] -~

85 137 2527 002 ‘7’ L—Ftw b brake -1 1 - 9 051051~
85 137 2527 001 | v —F 8w b brake - 1 -

86 | 9FW 0400 003 | EZ¥H % M4 WASHER,plain M4 3l 3| -

87 | 9CR 0401 503 | F~a3y Mdx15¢ | SCREW Mix15¢ | 3| 3| -

88 9SW 0400 003 | /SR ¥AH 3 M4 WASHERspling M4 3| 3| -

89 ONT 0400 003 | +w b M4 NUT M4 3] 3 -

90 | M67 0915 000 | ¥4 % WASHERplain 1l 1| -

91 9BK 0601 653 | /s F RN b M6x16¢ | BOLT,w,/washer M6 x 16 ¢ 1 1] -

92 M09 0417 000 | A& K34 SPRING,stand 1 1] -

93 | S79 0461 000 | FavEYHEALL M8 BOLT M8 1 1| -

94 ONT 0800 003 | =¥ b M8 NUT M8 2| 2| -

95 137 0585 000 | v —FFx— CHAIN,blake H-1- "6051091'\-
95 | 137 2528 000 | Tv—F A P— WIRE,blake 1 - -|-

95 137 2528 000 | Fv—F U4 ¥— WIRE blake - 1 -

96 M67 0915 000 | B4 % WASHER,plain 1 - -

97 | 9BT 0602 503 | KAk M6x25¢ | BOLT M6x25¢ | 1| | -

98 | 9NP 0600 043 | FAf > Fw b M6 NUT,nylon M6 1| 1] -

99 | ONT 0600 003 | +¥ b M6 NUT,nylon M6 1| -] -

100 | 137 0584 001 | v A ¥—%F% B METALLIC,wire 1] -] = |+, 051091~
100 | 137 0584 000 | 74 ¥—A%F2 B METALLIC,wire - -[-

100 137 2529 000 | A ¥—AF7 METALLIC,wire - 1] -

101 | 9BT 0602 503 | &b M6x25¢ | BOLT M6x25¢ | 1| -| -

101 9BT 0602 003 | " b M6x20¢ | BOLT M6x20¢ | -| 1| -

102 M67 0915 000 | eS¥FH A% WASHER,plain 1| -| -

103 NP 0600 043 | M4 aFv b M6 NUT,nylon M6 11 1] -

104 | 137 4514 000 | #4 KAF— STEY,guide -1 1 -

105 9BK 0801 653 | /s3x¥FYFRAB M8x16¢ | BOLTw, washer M§x16¢ | —| 2| -

106 | 137 4517 000 | 7>k Ass— COVER front -1 1] -

107 137 4518 001 | Ass—d A RUBBER,cover -1 1] - %051091"«
107 137 4518 000 | A x—T L4 RUBBER,cover - 1] -~

108 137 4519 000 | TALFH RETAINER,rubber -1 1 -

109 | 9CR 0801 613 | FFRARY M8x25¢ | SCREW M8x25¢ | -| 6| -

110 ONK 0800 053 | /xpx¥YFFw b NUT,w,” washer -1 6] =

111 | 137 0531 000 | LT A BRUBBER B 1l -| =| ~051000
112 | 137 0532 000 | XvITALxHx BRETAINER, rubber B 1l =| =| ~051000
113 | 137 0582 000 | V Z—>3% SPRING return 2| = =| ~051000




C.

MPM950

AU NBaR (1)
COTTER GROUP (MPM850° 950)

C.

AV NBagk (1)
COTTER GROUP (MPM850-950)

SR FATM LU R P L2 b pm T

AR KA

vy,

L [37-0564-00)

EHER| a—rES ® = % W HEQTY| # %
NO. CODE NO. PARTS NAME 850 950 (1350 REMARKS
C-114 | 137 0581 000 | Ya— (T -% ) SHOE 2(-| = ~051000
115 | 137 1571 001 | o5 >Ey PIN 1) - =] ~051000
116 | 137 0573 001 | Lrs— LEVER 1 - =] ~051000
117 | 137 0574 000 | % kK&7r—1} PLATE 1= =] ~051000
18 | 137 0572 000 | mAv2 SHAFT,cam 11 -|-| ~051000
19 1 137252100] | dyn Befd gk HIZX$D 2| | pHdoD
130 | 1376823000 | Y- b7
XMPM -850 A50T AR p—taar | FAE 5 G 105 ¢ 3
MAB AL, BETFt937mzf 222 3 ¢7vn
137-0864-00/ — WA bun A
137-2521- oo/ — 1]{/},‘;. ?,5M}ﬂ




HYUNERE (2)
COTTER GROUP (MPM1350)

~051000

AU (2)
C = COTTER GROUP (MPM1350)

RiiEsS a—REHS w Om & W
NO. CODE NO. PARTS NAME
C-1 137 2511 002 RVINF— 2y CASING,nowedge ",‘( 051001~
1 137 2511 001 | AUNr—v CASING,nowedge -
2 137 2512 002 | a5 A 750084 FLANGE + 051021~
2 | 137 2512 001 | aFA4 75 UHA FLANGE J
3 9BT 0801 603 A b M8x164 | BOLT M8 x 16 ¢
4 | 9SW 0800 003 | 3R ¥H A M8 WASHER,spring M8
5 | 9NC 0800 043 | 7Zua+ v b M8 NUTcap M8
6 9BK 0801 653 | sAx¥YFHENLh MB8x16¢ | BOLT,w,/washer M8 x 16 ¢ 2
7 | 137 2513 001 | aFA4 752 A FLANGE A 1
8 137 0514 001 = R WASHER seal 1
9 9BB 6006 002 | HK—L_FY & #6006-2RS | BEARING,balt #6002-2RS 1
10 | 9RR 5500 015 | AF+wFy 2 R-55 RING,snap R-55 1
11 90S 3555 0804 | A v—a UE-35558 | SEAL,alil UE-35558 1
12 90S 3035 1016 | A4 w—n SEAL,oil 1
13 9BK 0801 653 | A2 H¥YFHRNLb . M8x16¢ | BOLTw.washer M8 x 16 ¢ 5
14 | 9BK 0803 053 | /xAx¥YFHRINL b M8x30¢ | BOLT,w./washer M8 x 30 ¢ 1
15 | 137 2517 000 | 75 >yasA bty FLANGE 2
16 | 137 2514 000 | YU/ v 7 b SHAFT,cutter 1
17 | 137 2515 0007 | #wa—7—1y Fnty PULLEY, 1
18 9KY 0703 602 VavelF SEAL il I
19 | 9VB 0710 003 | VUL h “V” BELT 1
20 | S41 0821 000 | ~ v hAHx STOPPER belt 1
21 | 9FW 0800 003 | B ¥H* WASHER plain 2
22 | INK 0800 053 | /sx#VFFw b M8 NUT,w./washer M8§ 1
23 137 2516 001 aAFA75>Y B FLANGE B 1
23 137 2516 000 | 2574752 B FLANGE B 1
24 | 137 0514 001 | >—n¥FHA WASHER,seal 2
25 9BB 6006 002 | R—AxPY ¥ #6006-2RS | BEARING,ball #6006-2RS 1
26 | 9RR 0550 015 | ZAFwFV > R-55 RING,snap R-55 1
27 | 9BK 0802 053 | /sx¥WFHEILb M8x20¢ | BOLT,wwasher M8 x 20 ¢ 4
28 137 0560 000 | AU NHRR BOSScutter 1
29 137 0561 001 R TH)x— COVER 1
30 | 137 2520 001 | HUNTF—LA ARM,cutter 1
31 9BK 1003 053 | A HFYFHRNALb M10 =30 ¢ | BOLT,w,/ washer M10 x 30 ¢ 2
32 9rw 1000 003 b ZYH % M10 WASHERplain  M10 2
33 9Fw 1600 003 | der s 8 M16 WASHER,plain ~ M16 1
34 | 9SW 1600 003 | /s3¥H 3 M16 WASHER,spring M16 ]
35 NP 1600 143 | FM4uFw b M16 NUT,nylon M16 1
36 | 137 0563 003 | AU, CUTTER 2
37 137 2521 001 | ZUNPYYAZFEALNMI2Zx40 ¢ | BOLTcutter MI2 x40 ¢ 2




AY/NER (2) C HYUNER (2)

= COTTER GROUP (MPM1350) COTTER GROUP (MPM1350)
RL&HS a— &S R m A i BEQTY i
NO. CODE NO. PARTS NAME 850 | 950 1350 REMARKS
C-38 | 137 2522 000 | Y NNHS5— ¢ 18 COLLARcutter ¢ 18 -1-12
39 9FW 1600 003 ZH¥H A MI16 WASHER plain  M16 2
40 | 9FW 1200 003 | eSHH A M12 WASHERplain ~ M12 2
41 | 9NP 1200 053 | UF v I M12 “U” NUT M12 2
42 | 9ST 0302 003 | 7Y¥> PIN,sprit 2
43 | 137 2525 003 |, Jv—FbYVE A BRACKET brake 1|« 051021~
43 | 137 2525 002 | Fv—F MNYWEHEHFS BRACKET brake 14 ~051020
43 | 137 2525 001 | Fv—F MYV AHF BRACKET brake 1{~ ~051000
45 | 137 2526 003 | Fv—F7—A ARM,brake == % 061021~
45 | 137 2526 002 | Fv—F7—L4 ARM brake -[-11 ‘i ~051020
45 | 137 2526 001 | Fv—F7—L4 ARMbrake - =1 1| ~051000
M 46 | 137 2527 002 | Fv—F 5w b brake -1-11 i 051021~
46 | 137 2527 001 | Fv—Fkv b brake -1 - 1~
47 | 9FW 0400 003 | ¥ H % M4 WASHER,plain M4 -{-13
48 | 9CR 0401 503 | F~_azx¥y M4x15¢ | SCREW M4x15¢ |- |-| 3
49 | 9SW 0400 003 | /NAVHF M4 WASHER,spling M4 -1-13
50 | 9NT 0400 003 | >+ b M4 NUT M4 -1-13
51 M67 0915 000 | ES¥HF WASHER plain --11
52 | 9BK 0601 653 | /32 HWVFHEL b M6x16¢ | BOLT,w./washer M6x16¢ |- | - | 1
53 M09 0417 000 | R&Z > Ksix SPRING,stand - | =il 1
54 | S79 0461 000 | F=2oEVHELLE M8 BOLT M8 -[-1
55 | ONT 0800 003 | Fw b M8 NUT M8 -1-11
96 | 137 2528 000 | Jv—F 74 ¥— WIER brake -1-11
o7 | G24 2756 000 | ¥4+ (B JOINT (B) -1-11
(}ﬁ 58 | 9NT 0600 003 | +» b NUT --11
59 | 137 2530 000 | F>¥ar7P—A A ARMtension A -1-11
60 137 2531 000 | 7>>a>7—A B BARM,tension B -1-11
61 137 2532 000 | 7> ¥aran ROLLER tension -1-1 2
62 | 9BB 6201 002 | R—r_F7Y #6201-2RS | BEARINGboll  #6201-2RS | - | - | 4
63 | 9RR 3200 015 | AFwFY) o R-32 RING,snap R-32 -1-1 2
64 | 9RS 1200 005 | AFwFY o S-12 RING,snap S-12 -1-1 2
65 | MO7 0813 000 | /—Y—AHYxHH% SPRING,tension -1-11
66 | 9BK 0601 653 | SAYFRAH M6x16¢ | BOLTw,/washer M6x16¢ | - | - | 1
67 | 4872533660 | 7> =3 2%k J4p 2633000 A | SPRINGtension (A5 \ -{-11
68 | 137 0530 002 | r— > hn— (vn) COVER casingrear -1-11 < 051051~
68 137 2601 000 | =22 hx— (Un) COVER casingrear -1-11 <-(|3 ~051050
68 | 137 0530 000 | Zr—>>ZAs— (Um) COVER,casingrear - -1 1/ ~051000
69 | 137 2603 000 | 7wa > bAx— COVER,front -1-11 051001~
70 | 137 2604 001 | A s—TA RUBBER cover - -1 051001~
71 137 2605 000 | T LAV RETAINER rubber -1-11 051001~




AN (2) C AUNER (2)

C « COTTER GROUP (MPM1350) COTTER GROUP (MPM1350)
RHEE a—-rEE | ® B OB W BEQTY| # =
NO. | CODE NO. PARTS NAME 850 %50 [1350]  REMARKS
C-72 98T 0801 403 | &Nk M8x14¢ | BOLT MEx14¢ | -| - 3
73 9BT 0801 603 | A b M8x16¢ | BOLT M8x16¢ | - |-| 3
74 | 9SW 0800 003 | /32 HH % M8 WASHER,spring M8 -1-16
75 ONC 0800 043 77as)y h M8 NUT,cap M8 -|-16
76 137 0533 004 =T HR— (K) COVER,casing L - =11 “6051051~
76 137 0533 003 | r—>>FHhx— (%) COVERcasing L -|=11 ‘j‘ ~(51050
76 137 0533 002 | r—> > Hhx— (%) COVER,casing L - | - 1|~ ~051000
77 9BT 0801 403 | B b M8x14¢ | BOLT M8x14¢ | —-| -] 7
78 | 9SW 0800 003 | /xR¥HF M$ WASHER,spring M8 -1-17
79 9NC 0800 043 Zrzatw b M8 NUTcap M8 -=-17
m 80 137 0541 001 V> B LINK B - =11 ‘1051081~
- 80 137 0541 000 V227 B LINK B -|-1 1~
81 137 2536 001 V22 C LINK C -[-11 '1051081~
81 137 2536 000 N7 C LINK C -|-1 1]
82 137 0542 001 YFUFENE BOLT -1=-1 8
83 M99 0816 000 b ZHH 3 M8 WASHER plain M8 -~ 8
84 9FW 1200 003 |der s - 8 MI2 WASHER plain ~ M12 -(-18
85 | 9SW 1200 003 | /xAxHH % M12 WASHER,spring M12 -|-1 8
86 NP 1200 053 Usw b M12 “U” NUT Mi12 -1-18
88 137 0538 000 N> D LINK D -1 -1 :]1051001'\'
89 137 0539 000 V>2 E LINK E - =] 1]+%
88 -89 | 137 0540 000 | Y2 A LINK A |- 1
90 137 0550 002 | #Y P VOHEA PLATE - -1
9] 9BK 0802 053 | /SFHFVFEENLD M8x20¢ | BOLT,w,/washer M§x20¢ | - | - | 4
(‘?0 92 137 0551 002 |+ koF>2 A LINK A -1 =11 41051081'**
92 137 0551 001 |[HRo+>2 A LINK A -1-11(-
93 137 0552 001 | %KoY 2 B LINK B -[~=-11 41051081~
93 137 0552 000 | ¥ Koy B LINK B - -1 1~
94 MO8 0830 000 | F—V—FAH¥H% WASHER -1 -1 4
9 9BK 0801 653 | /spA¥YFEHNL b M8x16¢ | BOLT,w. washer M8§x16¢ | -| - | 4
96 137 0553 001 YU R HYLIox— , LEVER --11
97 G47 0523 000 | X F o=y wF GRIP -[=-11
98 | 9BT 0603 503 | &k M6x35¢ | OLT M6x35¢ | - |- 1
99 NP 0600 043 | FAf I w b M6 NUT M6 --11
100 | 9BT 1004 003 | HN MERD) MI10 x40L | BOLT MIOx40¢ |- |- 1
101 ONT 1000 003 | ¥ b M10 NUT MI10 - -1
102 137 0554 002 | AV ZAVAHA KRAH— COVER -1-11
103 9BK 0801 663 | 73A3¥FYVFHIL b M8x16¢ | BOLT,w/washer M8x16¢ | -|-| 2
104 | 9BT 0801 603 | Ak M8x16¢ |BOLT M8x20¢ | - |~| 2
105 INK 0800 053 | /sAYFF v bk M8x20¢ | NUT,w/washer M8x20¢ |—-|~-| 2

— 28 — —929 —



HUNEER (2)

AN (2) C
C. COTTER GROUP (MPM1350) = COTTER GROUP (MPM1350)
Rii&s| a-Fr&S - B R & W BEQTY| # =
NO. CODE NO. PARTS NAME 850 1950 ]1350|  REMARKS
C-106 | 137 2537 000 |#—>2oii SPRING - -] 1
107 | 137 2538 000 | /534 SUPPORT,spring !
108 | 9BT 0801 603 | Kb M8x16¢ | BOLT M8x16¢ |- |- | 1
109 | 9SN 0800 003 | /xHH % M8 WASHER spring M8 --11
110 | 9NC 0800 043 | 7Zw4w NUT,cap M8 -1-11
11T | 137 0865 000 | t75 424 v SWITCH -l-11
12 | 137 0869 000 | A4 wFrYWi44x B PLATE B -{-l'1
113 | 9BK 0601 663 | ES/3FHVEHFE)L b MEx 16 ¢ BOLT,w/washer M6x16¢ | - | - | 2
114 | 9NL 1400 013 | mwZFw b Mi4 NUT Ml14 -[-11
115 | 137 2529 000 | VA4 ¥—hI2 METALLIC,wire == 1| 051001~
p' 116 | 9BT 0602 003 | Ak M6x20¢ | BOLT M6x20¢ | - |- | 1
1 117 | 9NP 0600 043 | FAfwm>Fw b M6 NUT,nylon M6 -1
118 | 9BT 0603 003 | &b M6x30¢ | BOLT M6x30¢ | - |~ 1
119 | M67 0915 000 | & SHH% WASHER plain —ifi— 4 2
120 | 9NP 0600 043 | FAfw>Hw b M6 NUT,nylon M6 -{-1
121 | 137 0917 000 | Y b2 SvFv—2 MARK -1-11
122 | 137 0521 000 | 7> aFavgw—2 MARK -{-11
123 | 137 0531 000 | Xv T4 B RUBBER B ~|/ =11 ~051000
124 | 137 0532 000 | ZvaLt¥= BRETAINER,rubber -|-| 1 ~051000

~051000
0

~30 — - 31—



AUNEEE (3) C HAUNERE (3)

C = CUTTER GROUP (MPM1350) CUTTER GROUP (MPM1350)
RHES a-KER | ® B & B HRQTY| # =
NO. CODE NO. PARTS NAME 850 | 950 [1350 | REMARKS
C-1 137 2541 001 | =3B YN —2 0 r CASING,now edge --11
2 137 0523 000 | > F > A2 METALLIC fulcrum -1 =1 2
3 | 9SW 1000 003 | /spx¥HR M10 WASHER,spring  M10 -1-1 2
4 ONC 1000 043 | 7Zua+wv b M10 NUT cap MI10 -1 - 2
5 137 2560 000 /\/f A F— COVER -[-11
6 137 2561 001 | #v A B RUBBER B -|=1 1 051001~
7 137 2562 001 | 2vIT2a4¥x B RETAINER,rubber B - = 1] 051001~
8 137 2563 001 | #vdAh C RUBBER C -1 =1 1] 051001~
9 137 2564 001 | ZAvdLAY L C RETAINER rubber C -1 -1 1| 051001~
10 137 2565 001 | ZvIAH D RUBBER D - =1 1| 051001~
r . 11 137 2566 000 | Zv T ALtHx D RETAINER,rubber D -{=1 1] 051001~
¢ 12 137 2567 001 | v dA E RUBBER E = =1 1{+ 051001~
12 | 137 2567 000 | XL E RUBBER E - -1 1|2
13 137 2568 000 AVILAY T E RETAINER rubber E -=-11
14 9BT 0601 603 | R b Mb6x16 ¢ | BOLT MEx162 |- | - |10
15 9SW 0600 003 | /sp¥H % M6 WASHER,spring M6 -1 -110
16 | 9NC 0600 043 | 7Zua+w b M6 NUT cap M6 - =110
17 137 2543 000 | KT aHZUNn¥+ 7k M4 SHAFT M34 == 1
18 9BB 6006 002 R—=N_F7Y BEARING,ball - -1 2
19 137 0514 001 =V H % WASHER seal -M-1 1
20 9RR 5500 015 | AFwFU RING,snap =1 2
21 90S 3555 0804 | A4 >— SEALoil -|1-11
22 90S 3035 1016 | A N> —iv SEAL,0il - =11
23 137 2544 000 | &x¥aHYNFS—Y PULLEY -1-11
"\'\ . 24 9KY 0702 500 | F— KEY -1-11
' 25 S29 0425 020 |2 &x>¥H% B WASHER B -1=-11
26 9BK 0802 053 | /xpx¥VFHENLE M8x20¢ | BOLT,w/ washerM8x20¢ | -|~-| 1
27 137 2545 000 |~ pAHx STOPPER,belt -1-11
28 137 2550 000 | &Ara Ay nBXR BOSS,mow edge I
C 29 |BrOST 00T | RwaAsi— | COVER -T-T1
30 137 2551 001 RTagINT—Ah ARM,cutter -1 =11
31 137 0563 003 | A U CUTTER - -1 2
32 9BT 0802 003 | AAb M8x20¢ | BOLT M8x202 | - |- 2
33 | 9NK 0800 053 | sx¥VFFw b M8 NUT,w,”washer M8 -1 - 2
34 9Fw 1000 003 b S¥H 3R M10 WASHERplain  M10 -1 -1 2
35 9BK 1003 053 | SA¥FYFRNLL MI0x30¢ | BOLT,w./washer M§x30¢ |- | -| 2
28 36 | 9FW 1600 003 | EZHH % M16 WASHERplain ~ MI6 -1-13
e 37 OSW 1600 003 | 783 H % M16 WASHER spring M16 — 1=
38 O9NP 1600 143 | +FAmFw b M16 x P15 | NUT nylon Mi6xPl5| - |- | 1
39 137 2521 001 FZUNFIVEAFRIVE MI2x35¢ | BOLT cutter MI12x35¢4 | -] - | 2

I = 0°0 N T -



AR (3)
CUTTER GROUP (MPM1350)

(e )

co

A UNEEE (3)

C.

CUTTER GROUP (MPM1350)
Ri&ES I— &S R I % v
NO. CODE NO. PARTS NAME
C-40 137 2522 000 | AU NHS— M18 ‘COLLARcutter

41 | 9FW 1200 003 | ES¥H % M12 WASHER,plain ~ M12 2
42 | 9NP 1200 053 | U+ b M12 “U” NUT MI2 2
43 | 9ST 0302 003 | 7V e PIN,split 2
44 | 137 2576 000 | A PHx— A COVERbelt A 1
45 | 9BT 0602 003 | Hn b M6x20¢ | BOLT M6 % 20 ¢ 1
46 | 9NT 0600 003 | F+w b M6 NUT M6 2
47 | TI0 0505 010 | FxTAZ VYV AERI I FE SPRING 1
48 | 137 2577 000 | ~n b AHss— B COVERbelt B 1
49 | 9BK 0601 263 | EZ/3RYYFHENL M MEx12¢ | BOLT,w,”washer M6 x 12 ¢ 4
50 | 137 2582 000 | Z2Z>FHE b A BOLT A 1
ol | R17 0413 000 | AL si— LEVER 2
52 124 0830 000 | 1027V wFZ7n 10 GRIP, black 2
53 | R17 0415 000 | &> M10 PIN M10 2
54 9ST 0301 503 )R < PIN,split 2
55 | M67 0223 000 | A% B WASHER B 2
56 9FW 1200 003 k94 R MI12 WASHER ;plain MI12 2
57 ONP 1200 063 | T>uavZF v MI2 NUT M12 2
58 | 137 2580 000 | r—>>ZasF47—A ARMcasing 1
59 | S69 0263 000 | byF=%"V GRIP 1
60 | 9BT 0806 503 | &b M8x65¢ | BOLT M8 = 65 ¢ 1
61 9FW 0800 003 |y o 8 M8 WASHERplain ~ M8§ 2
62 | 9NP 0800 043 |FAm>Fvh M8 NUT nylon M8 1
63 | 137 2583 000 | Z>>FF b B BOLT B 1
64 137 2590 001 (U F7—Ah v ARMrear wheel 1
65 9BB 6003 002 | H—n~xr7) BEARING;ball 4
66 | 9RR 3500 005 | AFwFY o RING,snap 2
67 | MO8 0830 000 | 77—V AV ¥HF WASHER 2
68 | 9BK 0801 653 | sRx¥FYFHNb BOLT,w.” washer 2
69 | 137 2592 001 | ¥V A+ METALLIC 2
70 | 9BT 1206 003 | Kb MI2x60 ¢ | BOLT MI2 x 60 £ 2
72 | ONT 1200 003 | = b M12 NUT MI12 2
73 137 2594 000 | V> WHEEL rear 2
74 137 2595 000 | Y > H5— COLLAR rear 2
75 137 2575 000 | o x— WUV B2 METALLIC 1
76 | 9BK 0601 253 | sA¥FYFHRL b M6x12¢ | BOLT,w./washer M6 x 12 ¢ 2
77 | 137 2569 000 | AANAHAR GUIDE 1
78 | 9FW 0800 003 | ES¥AH % M8 WASHERplain  M$§ 1
79 | ONP 0800 043 | FA4waFwh M8§ NUT nylon M8 1
80 | 9BT 0802 003 | Kb M8x20¢ | BOLT M8 x 20 ¢ ]




AU NER (3) C HUNEE (3)

C . CUTTER GROUP (MPM1350) CUTTER GROUP (MPM1350)
RUEE  a—KES ® OB % W HEQTY | f =
NO. CODE NO. PARTS NAME 850 (950 1350 REMARKS
C-81 | 137 0525 000 | 2 M8x25¢ | KNOB M8x25¢ | —| - 1
82 | M26 0833 030 | 7w p— WASHER -1-11
83 | 9FW 0800 003 | kS ¥y M8 WASHER plain ~ M$ --11
84 | 9ST 0201 503 | vy ey PIN,split -1-11
85 | 137 2555 001 | h¥arb—3 1y p g— | cover -1 =1 1| 051001~
86 | 9BT 0801 603 | ALk M8x16¢ | BOLT M8x16¢ |- | -| 3
87 9SW 0800 003 | 7S3¥4 % M8 WASHER,spring M8 -1 =13
88 | ONC 0800 043 | 72 umFw » M8 NUT cap M10 -1 -1 3
89 | 137 2556 001 | ZvL A A RUBBER A = 1| 051001~
90 | 137 257 000 | XL TAAHT A RETAINER rubber A -1-11
©e 91 | 9BT 0601 603 | A b M6x16¢ | BOLT MEx16¢ | -|-| 3
U 92 | 9SW 0600 003 | i M6 WASHER spring M6 I
93 | 9NC 0600 043 | 7 ZTFw 1 M6 NUT cap M6 -1-13
94 | 137 2591 001 |V FP—A wonm ARMrear ~-1-11
95 | M58 0916 000 | Fz=>UAhrvavoTa RUBBER -1~ 2
96 | 137 2581 000 | HA~AL Y RINK -1 =11
97 137 2546 000 | >35> #4952 B METALLICparts B -1 -1 4
| 98 | 9SW 1000 003 | /SRR M10 WASHER,spring  M10 -1-1 4
: 99 | ONC 1000 043 | 72 mFv h M10 NUT,cap M10 -1 4
“e
|
73 74 38



D.

N> FIVBER
HANDLE GROUP

-
-

N> RIVEEfR
D = HANDLE GROUP

RUEE| JI1-F&ES w & B W BEQTY w =
NO. CODE NO. PARTS NAME 850 1950 {1350 REMARKS
D-1 137 0620 000 | AT TV IEFPRY LR GEAR BOXsteering 1] 1) 1
2 | 137 0620 010 | A~=—¥ SPACER 1 1] 1
3 137 0621 001 | ¥=#> PINION 1] 1] 1
4 | 137 0622 000 | w2 RACK 1] 1] 1
o | 137 0624 000 | FT7HRY 7 ZARF— STAY,gear box 1] 11 1
6 | 9BK 0801 653 | vsFHVEFHEL B M8x16¢ | BOLT,w/ washerM8x16¢ | 6| 4| 4
7 | 137 0628 000 | w2 Hx—Th RUBBER rack cover 4 4| 4
8 9CV 2000 000 | a>~yZ A~V b BELTconvex 21 2| 4
9 | 137 0631 000 | AL K+ 7 b SHAFT guide 1] 1] 1
10 | 137 0632 001 | /A RAFZ METAL ,guide 1 1/ 1
11 137 0633 000 | X4y FA5— STAY 2| 2| 2
12 9BK 0802 053 | /SA¥FWFFEN b M8x20¢ | BOLT,w.”washer M§ x 20 ¢ 4 4| 4
13 137 0634 003 | ZA4 v R ROD 2| 2| 2
14 | 137 0640 000 | N RAEBYZZ A BOX handle A 1| 1 1
15 | 9BK 0801 665 | /s:x¥VFFENLh M8x16¢ | BOLTM8x16¢ 4 4| 4
16 137 0641 000 | N> RAEVLZZ B BOXhandle B 10 1f 1
17 137 0642 000 | N> RKABw I AT A LID,box handle 1/ 1] 1
18 | 9BK 0601 293 | &/543#YF@DF) b M6x12 £| BOLT,w./washerM6x12¢ | 7| 7| 7
19 | 137 0611 000 | N> R HANDLE 1] 1 1
20 | 9SW 1400 003 | /SE¥H R M14 WASHER spring M14 1 1] 1
21 ONT 1400 013 | ¥ b Mi4xP15 | NUT MI4xPl5| 1| 1| 1
22 | 137 0612 001 | RFTF7V 2> % 7 b SHAFT steering 1 1) 1
23 9KY 0512 001 | A&~ nF— KEY 11 1] 1
24 137 0613 001 | a5 A COLUMN 1) 1 1
25 9BB 6004 002 | KR—n~FVY & #6004-2RS | BEARING,ball #6004-2RS | 1| 1| 1
26 9RR 4200 015 | AFwvFY >z R-42 RING,snap R-42 1l 1] 1
27 | 9RS 2000 005 | AFwFY > S-20 RING,snap S-20 1 1] 1
28 9RS 5000 005 | AFwFY S-50 RING,snap S-50 1l 1 1
29 | 137 0623 000 | A4 K4S PIPE slide 1 1] 1
30 | 9BH 0503 073 | FAnb 7T M5x30¢ | BOLT 7T M5x30¢ | 1/ 1] 1 “ 051001~
30 9SP 0502 505 | AAY v $5x25¢ | PIN,spring #bx25¢ | 1 1| 1|~
31 9BK 0801 663 | EZSF ¥V FHRNLIMEx16¢ BOLT,w.” washer M8 x 16 ¢ 2l 2| 2
32 9RR 3500 005 | AFwFY 2 R-35 RING,snap R-35 1 1) 1
33 9BB 6200 000 | K—r~x7Y 2 #6200 BEARING,ball #6200 I 1] 1
34 | 9BB 6202 001 | B—n7YZ  #6202-RS | BEARINGball ~ #6202-RS | 1| 1| 1
35 | 9FW 1000 003 | S¥H R M10 WASHERplain ~ M10 2| 2] %4
36 | 9ST 0302 003 | UK PIN,split 2| 2] 2
37 137 0634 003 | A wvaw b ROD 2| 2| 2
38 ONT 1000 003 | Fw b M10 NUT M10 4] 4| 4
39 | 9SW 1000 003 | /sR¥HF M10 WASHER,spring  M10 4] 4] 4




—r

N FIVEfR
[)- HANDLE GROUP

Ny FIVEfR

D.

~051000

HANDLE GROUP

RBEE| a2—-FEE B OB % W HEQTY| # =
NO. CODE NO. PARTS NAME 850 [ 950 {1350 REMARKS
D-40 | 9FW 1000 003 | bS¥#H % M10 WASHERplain ~ M10 8 8| 8

41 | 9RB 1000 000 | YV >Z&HK—i (f) BALLJink R 20 2| 2

42 | 9NT 1000 003 | Fv b MI10 () |NUT MIOR 20 2| 2

43 | 9RB 1000 001 | V>ZHE—n (&) BALLJink L 2| 2| 2

44 | ONT 1000 103 | v b ZXTH  MI0 (X£) | NUT MI0L 2| 2| 2

45 | 137 0643 000 |,/ 7 KNOB 1 1] 1

46 | 9BT 1203 503 | A b MI2x35¢ | BOLT MI2x35¢ | 1| 1] 1

47 | 137 0912 000 | A s—e—2 MARK 1l 1] 1

48 | ONT 0500 003 | +w k M5 NUT M5 1l 1] 1

49 | 9BK 802 053 | AV YEELR M8x20¢ |BOLT M8x20¢ | - | 2| 2

= 41 _—




~051000

E.

1RIERATR
CONTROL GROUP

BRIEBAtR

E = CONTROL GROUP

~051000

RliBE| a—-K&EE 0 A HEQTY| # =
NO. CODE NO. PARTS NAME 850950 [1350] REMARKS
E-1 | 137 0711 002 | Fz>oris— LEVER change 1 1] 1
2 | 137 0716 000 | vos—2'y w7 GRIPJever 1 1] 1
3 | 137 0715 000 | ¥F>HEALr B BOLTB 1l 1| 1
4 MO7 0125 001 | r—RFFao#Hi WASHER 1 1] 1
5 | 9SW 1400 003 | /xHH4 & M14 WASHER,spring  M14 1 1] 1
6 | ONT 1400 003 | v h Mi4 NUT M14 1l 1] 1
7 137 0712 000 | F =By BOX,change I{ 1] 1
8 | 9BK 0801 653 | /SE¥HiIEA M8x16¢ | BOLT,w/ washe M§x16¢ | 2| 4| 4
9 | 9BT 0802 003 | ANk M8x20¢ | BOLT M8x20¢ | 2(-1|-
10 | 9FW 0800 003 | B4 2 M8 WASHERplain M8 2| 2| -
11 INK 0800 053 | xpHFWEFw h M8 NUT,w./washer MS$ 2 2| 2
12 137 0720 002 | AV DY 2S5 wFLs— LEVER reaping clutch 11 1] 1
13 124 0831 000 | 10Z°Uw - (7H) 10GRIPred 11 1] 1
14 | MO7 0125 001 | 7 —R&F 3 w4H3 WASHER 1 11
15 9ST 0302 503 | 7y PIN,split 1/ 1| 1
16 | 137 0721 000 | AV V2S5 vFU4v— WIRE,reaping clutch 1| - | - b3z
16 | 137 2721 000 | #Y MY 2S5 vF74p— WIRE,reaping clutch RIS G
17 | 9FW 0600 003 | ES¥H% M6 WASHERplain M6 11 1| 1
18 | 9ST 0252 003 | 7yv¥> PIN,split 1] 1] 1
19 | 137 0730 000 | 5wz PEDALclutch 1] 1] 1
20 | 137 0728 000 | _REAIFUH SHAFT,pedal 1] 1] 1
21 137 0729 000 | _& A% b PAT pedal 1] 1] 1
22 137 0743 000 | 25 wvFuaw kD ROD,clutch D 1| 1| 1| 051001~ |
23 | 9FW 1000 003 | b SH¥H % M10 WASHERplain ~ M10 2l 1] 1
24 9ST 0302 003 |7V V¥ PIN,split 11 1] 1
25 | 9RP 1023 003 | RE¥> “R” PIN 1| 1| 1
26 | 137 0735 001 | 25 wFFvarr—nA ARM 1] 1] 1
27 137 0736 000 | ¥>¥=3>an B-S ROLLER,tenshion B-S 1| 1] 1
28 | 9BB 6203 002 | H—AXF7YZ  #6203-2RS | BEARINGball  #6203-2RS | 1] 1/ 1
29 | 9RR 4000 015 | AFwFYy ¥ R-40 RING,snap R-40 1] 1) 1
30 9RS 1700 005 | AFwv Ay S-17 RING,snap S-17 1| 1] 1
31 | 137 0742 001 | 7v—F7—A ARM brake 1] 1] 1
32 | 137 0741 002 | Fv—Fuv RODbrake 1| 1 1
33 | ONT 1000 003 | v b M10 NUT M10 1| 1| 1
34 | 9FW 1000 003 | ES¥H% M10 WASHERplain ~ MI0 1| 1/ 1
35 9RP 1023 003 | R¥» “R” PIN 1 1] 1
36 | 137 0751 000 | F7mwro&L PEDAL 1 {04
37 | 137 0752 000 | F7avru4r— WAIRE 1= -
37 | 137 2752 000 | FrwuvZroA4¥— WAIRE - 1] 1
38 | MO8 0830 000 | F—V—AYxHHR WASHER retainner pulley 111




RIERALR E BIERBGR
E. controL croUP - CONTROL GROUP
RH&E| a—FFS ® & & W HEQTY =
‘ NO. CODE NO. PARTS NAME 850 | 950 [1350 REMARKS
‘ E-39 9BK 0802 053 | 7SAHVFEAL B M8x20¢ | BOLT,w.”washer M8 x 20 ¢ I 1] 1
40 9rFW 0600 003 ES¥H 2 M6 WASHER plain M6 1l 1] 1
J 41 | 9ST 0252 003 | 7V ¥ PIN,split 1] 1] 1
.’ 42 | 137 0760 000 | Fr—Fnmwrioc— LEVER 1| 1| 1
| 43 | 124 0828 000 | 87V v (u) 8 GRIPblack 1| 1] 1
| 44 137 0762 000 |, my 2R 023 SPRING,lock 623 ) I 1
i 45 | 9FW 1000 003 | S+ % M10 WASHER,plain ~ M10 1 1| 1
46 | 9ST 0302 003 | V¥ PIN,split 1l 1] 1
47 | M08 0830 000 | F—V—FAVxHHZ WASHER retainner pulley 11 1] 1
48 9BK 0802 053 | /sR2A¥YFENL B M8x20¢ | BOLT,w./weher M8x20 ¢ 1] 1 1
49 | 137 0713 000 | F=>Puvy Rk A M8 RODchange A M8 I -t =
49 137 2713 000 Frvuy R A M RODchange A M7 -1 11
50 gNT 0800 003 +v b M8 NUT M8 21 2| 2
51 137 0714 000 | F#=>¥muvy K B M8Z%Y | RODchangeB M8 1l 1] 1
52 | ONT 0800 103 | +w b M8 ZA | NUT M8 2| 2| 2
93 | 9RB 0800 001 | V>Zo&H— (L) 3% | BALLJink L 1] 1] 1
54 9RB 0800 000 D2 R— BALL link 1 1| 1
55 ONK 0800 053 | /spx¥#VF+w b M8 NUT,w./washer M8 1 1 1
96 | ONK 0800 053 | /sx¥VEFv M8 NUT,w./washer M8 1] 1] 1
57 G63 0827 000 ny hFavkYty b NUT,rod 1 1] 1
58 | 9CV 2000 000 | a~Rw IR~V BELT,convex 2] 2| 2
59 137 0723 005 | AUNFr¥arrF—Ah ARM,tension 1l - - ?051001'\4
59 | 137 0723 004 | AUNF¥arF—A ARM,tension If-f-]-
99 | 137 2723 002 | AVNTFU¥arT—A ARM,tension -1 1] 1
60 | 137 0724 001 | AV MYF>¥aran ROLLER,tension Il 1 1
61 9BB 6201 002 R—=N_FY 2 #201-2RS | BEARING,ball #6201-2RS | 4| 2| 2
62 | 9RR 3200 005 | RFwFY 2 R-32 RING,snap R-32 2| 1] 1
63 | 9RS 1200 005 | AFwvFV S-12 RING,snap S-12 2| 1] 1
64 9BT 0806 503 | A 22X M8x65¢ | BOLT M8 x 65 ¢ 1f 1] -
65 9NT 0800 003 VAl M8 NUT M8 1l 1| -
66 | MO7 0813 000 | /—Y —AYxHH % WASHER retainner pulley 1 1] 1
67 9BK 0601 653 | ,3A¥FYEEHNLD M6x16¢ | BOLT,w”washer M8 x 16 ¢ Il 1| 1
68 | M97 0412 001 | RZ Rk SPRING 1l 1] 1
69 | 9NT 0800 003 | F+¥ bk M8 NUT M8 1] 2| 2
70 9BT 0802 503 Fv b M8x25¢ | BOLT M8 x25¢ I 1] 1
~051000 71 137 0732 000 | Z2ovFY o LINK clutch 1l 1| 1
72 137 0745 002 ZZvFay R E RODclutch E 1/ -| = | 051001~
72 137 2745 000 ZZ7vFavy Rk E RODclutch E - 1§ 1
73 | 9RP 1218 003 | RE¥> “R” PIN N
~051000 74 ONT 1000 003 Fvh M10 NUT M10 1/ 1] 1| 051001~




~051000

RIERR E RERAMR
E. conroL croup * CONTROL GROUP
REHFS 3-FHS ® @m £ W WEQTY| % =
NO. CODE NO. PARTS NAME 850 950 [1350 |  REMARKS
E-75 | 137 0744 000 | Z>osw 2 M10 TURNBUCKLE M10 I/ 1| 1 051001~
76 | 137 0746 000 | Z5vFuwvF F ROD,clutch F I} 1| 1| 051001~
77 | 9RP 1218 003 R¥> “R” PIN 1| 2| 2
78 | ONT 1000 103 | v b £ER Y MI10 NUT M10 I/ 1] 1| 051001~
79 | M07 0813 000 =V —FYHH R WASHER 1 1] 1
80 | 9BK 0601 653 | /S3¥YFHA b+  M6x16¢ | BOLT,w washer M6x16¢ | 1| 1| 1
81 | S79 0461 000 | FavtwHE LM D BOLT,adjst D 1| 1] 1
82 | M13 1754 000 | F>¥arewiyi i SPRING 1] 1] 1
83 | ONT 0800 003 | +w b M8 NUT M8 21 2] 2
84 | 137 0740 001 | Fv—Fuv rihF s METTALLICrod 1] 1] 1 < 051001~
84 | 137 0740 000 | Fv—Fnv rHF7 METTALLIC;rod 1| 1| 1|~
' . 85 | 9BT 0802 003 | i b M8x20¢ | BOLT _ M8x20¢ | 1] 1| 1
| 86 | ONP 0800 043 | F4a>Fw b M8 NUT;nylon M§ 1 1] 1
| 87 | 9CV 2000 000 | a>~w 2 A~ K BELT,convex 1] 1] 1
' 88 | 137 0754 000 | RA V> ¢3 SPRING #3 I 1] 1
89 | G38 1525 000 | 80144 KZFwFisz 801 SPRING,side clutch 1) 1| 1
90 | 137 0753 000 | 7w R hFr METTALLIC 1] 1] 1
| 91 | 9BK 0601 663 | LI /x3¥YEHNLMM6x16¢ | BOLT,w washerMEx16¢ | 2| 2| 2
! 92 | 137 0725 000 | ~Whoir BRACKET belt 1 1] 1
| 93 | 9BK 0601 253 | A¥FYFHRILD  M6x12¢ | BOLTw, washerMGx12¢ | 2| 2| 2
| 94 | ONL 1000 003 | w2 Fw b M10 NUT lock M10 11111
i 95 | 137 0915 000 | Fxov—2 MARK change 1 1] 1
‘ 96 | 9NL 1000 003 | mwvZF v b MI10 NUT,lock M10 1) 1] 1
. 97 | 137 0731 000 | ZZwFuavh A ROD,clutch A 1| - -| ~051000
‘- ‘ . 97 | 137 2731 000 | ZSvFuv b A ROD,clutch A -[-| 1] ~051000
' 98 137 0733 002 | 25vFuavhr B ROD,clutch B 1| 1{ 1| ~051000
‘ 99 | 9NT 1200 003 | +v b M12 NUT - MI2 1) 1 1| ~051000
100 | RO5 0208 000 | Zxw2uF+HFw b NUT 1| 1| 1] ~051000
i 101 137 0734 002 | ZSwvFuawk ROD,clutch 1 1/ - ~051000
: 101 137 0734 000 | 7o vFuw R ROD,clutch - (- 1] ~051000
102 | ONT 1200 103 | +w b Mi2 NUT - MI2 1 1| ~051000
~(051000




F.

IOVER
ENGINE GROUP

F IIVERk
» ENGINE GROUP

RiES a— k&S " o= &% W HEQTY| # =
NO. | CODE NO. PARTS NAME B50[90 10| REMARKS |
F-1 IRVH =KD 294777 | ENGINE - 294-777 10 1] 1

2 M58 0916 000 | Fx>ohrvawvai RUBBER,cushion 1| 1] 1
3 137 0814 001 | Kvos4 PIPE,drain 1] 1/ 1
4 AANVTVAY b ELEMENT,il /-1 1
5 | 137 0813 000 | Re<—¥ SPACER -] 1
6 | 9BK 0602 553 | SEF¥VFHAR  MEx25¢ | BOLT M6x25¢ | 3[-| 3
7 | 9BT 0803 503 | HAk M8x35¢ |BOLT M8x35¢ | 4| 4| 4
8 | 9FW 0800 003 | kS #H 3 M8 WASHERplain M8 8| 8| 8
9 | ONK 0800 053 | /%3#WEFwh M8 NUT,w./washer M8 4| 4] 4
10 | 137 0812 000 | =75 —A s— COVER,muffler 1] 1] 1
11 | 137 0816 001 |~v75—#4s,x— B COVER;muffler B 1 1] 1
12 | 9BK 0601 263 | ES/A WY FHENL N MEx16¢ | BOLT.w, washerM6x16¢ | 2| - | -
12| 9BK 0601 663 | ES/XAWFVFHENL I M6x16¢ | BOLT.w washer M6x 1624 | ~ | 2| 2
13 | 9TB 0401 043 | 752 OVF RV AIMIx10 ¢| SCREW M4 x10¢ 4| 4| 4
14 | 137 0821 002 | /%w5U—x4 PLATE,battery - -
14 | 137 2821 000 | Xy FVU—&A4 PLATE battery -1 1] 1
15 | 9BK 0601 653 | /x3¥YFHAL  MEx164 |BOLT,w washerM6x16¢ | 4| 4| 4
16 | 137 0820 000 | 3y U— GM14Z-3A | BATTERY GM14Z-3A| 1| - | -
16 | S41° 2910 00 | sswFY— 28A-19R | BATTERY 28A-19R | - | 1] 1
17 | 137 0822 000 | /3w FY—oA 70 RUBBER battery - -
17 | 137 2822 000 | /svFVY—zL RUBBER battery -1.1] 1
18 | 137 0823 000 | ,xwFV—7 % COVER battery -1~
18 | 137 2823 000 |/sw5V—7% COVER battery -1 11
19 | 137 0824 001 | /%y FY—sUF BAND,battery -~
19 | 137 2824 000 | /xvFY—sF BANDbattery -l 1] 1
20 | M67 0915 000 | kS ¥H % WASHER plain 2| 2| 2
21 | 9BK 0602 083 | s #vFDHEN b M6x20¢ | @BOLT,w, washerM6x20¢| 2| 2| 2
22 137 0830 001 | 7ZkiLin—&4 PLATE,accell lever 1] 1] 1
23 | 9BK 0601 263 | b5 82 HYEFN M MEx124 | BOLT,w. /washerM6x12¢ | 4| 4| 4
24 | 137 0831 001 | 72t bos— LEVER accel 1 1] 1
25 | 124 0831 000 |10V w7 (7H) 10 GRIP red 1l 1] 1
26 | 137 0832 001 | v s—7—A4 ARMever 1] 1] 1
27 | 9SP 0402 505 | RFY T PIN,spring 1 1] 1
28 | 9FW 1000 003 | b ¥H R M10 WASHERplain ~ M10 -] -
29 | ONL 1000 003 | v 2w b M10 NUT lock M10 2| 2| 2
30 | 9BT 0400 894 | 6427 F VKA M4x8¢ | BOLT Mdx8¢ | 1| 1| 1
31 | 9RE 0600 003 | EV > “E” RING 1 1] 1
32 | 137 0834 000 | vAP—wHr SUPPORT,wire 1] ST
33 137 0833 000 | 7ZEroAv— WIRE,accel L} S
3 p137 2833 000 | 7O EAVA Y WIRE,accel -1 1] 1




I BR
ENGINE GROUP

F.

HME . Kew7?

—

Hrg— ( MPy &S0l Fev, o H\\
IVIVER Mg 350, 13506 )

F. ENeINEGROUP _ (77 0785000~
2 Zpe~ L

RHiEE] o—Kr®e # B B BEQTY| # =

NO. CODE NO. PARTS NAME 850 | 950 1350 REMARKS
F-34 | 9BT 0600 803 | At | M6x8¢ JBOLT MEx8¢ | 1| 1) 1
3B | 137 0836 000 | Fa—2uAf¥— WIRE choke Il
35 | 137 2836 000 | Fa—2 04— WIRE,choke ~ =111
36 |- iRA—tBO=g0 | : Y 3 XLy (37078H 000 TANK fuel 111
37 | AR | %y Ty ELTy (MPE) Capassy 1| 1] 1
38 | M86 0721 000 | A Vav7sni— FILTER fuel 1| 1| 1
39 | 137 0841 002 | x> x4 PLATE 1| -| -
39 | 137 2841 000 | x> &4 PLATE - 1] 1
40 | 137 0842 001 | X2 Hos— COVERtank 1 1] 1
41 | 137 0844 000 | Z> 2 ¥ F T A RUBBER seat 1 11
42 | ONK 0600 053 | /XA H¥VEFv h  Mb NUT;w,” washer M6 7| 2| 4
43 | M67 0915 000 | A3 WASHER 2| 2| 2
44 | 9BK 0602 083 | /SEA¥YHHFNLE  MEx20¢ | BOLT.w/ washerM6x202 | 2| 2| 2
45 | 137 0838 000 | >V 3k—2 250 HOSE fuel 250 1] 1| 1
46 | M86 0742 000 | 2V v 610 CLIP $ 10 1| 1| 1
47 | M86 0743 000 | ZV v 611 CLIP é11 1| 1| 1
48 | 137 0839 000 | AFL—F FY W RF— STAY strainer 1 1] 1
49 | M86 0731 000 | A bL— STRAINER 1| 1] 1
50 | 9NS 1000 053 | axzmvZ+v h  MIO NUT M10 1 1| 1
51 | 116 0716 000 | 2V v 610 WASHERplain ¢ 10 2l 2| 2
52 | 9BT 0601 603 | #n kb M6x16¢ | BOLT M6x16¢ | 1| 1| 1
53 | 9BT 0601 403 | Hn k M6x14¢ | BOLT Méx14¢ | 2| 2| 2
54 | 137 0837 001 | #>V=aw&k—R B " | HOSE fuel - -
54 | 137 2837 000 | >V awak—R B HOSE fuel -1 11
55 | 137 0815 002 | v 7wty PLATE 1| 1 1
5 | 9BK 0601 663 | B XAV FRNA P M6x16£4 | BOLT,w.”washer M6 x 16 ¢ 3 3] 3
57 | 9CV 1500 001 | a>wZi~ubb CV-150A | BELT.convex  CV-150A | 1| 1| 1
58 | 137 0919 000 | 72 erw—2 MARK 1| - 1
59 | 137 2825 000 | sy FV—o4 B RUBBER battery -1 1] 1

\




7—1) Rtk
G = PULLEY GROUP

o9

G.

77—y — Bt

PULLEY GROUP
BHEE| I-FBE ¥ & & HEQTY| # =
NO. CODE NO. PARTS NAME 850 | 950 (1350 REMARKS
G-1 | 137 0850 001 |z orr—y— PULLEY,engine 1 1] 1/4051001~
1| 137 0850 000 | T UrF—y— PULLEY engine 1 1] 1]=
2 | M70 1117 000 | ¥#% B WASHER B 1 1| 1
3 | 137 0851 001 |MTF—Yy— PULLEYMT 1 1] 1
4 | 9KY 0502 701 | HRwAF— KEY 1 1] 1
5 | MO7 0813 000 | 7—V—A¥TH#ii WASHER pulley fitting 1 1] 1
6 | 9BK 0601 653 | SH¥WEA+  M6x16¢ |BOLTw washerM6x16¢ | 1| 1| 1
7 | 137 0852 001 _| #YNF—Y— PULLEY,cutter 1| (D 1]+,051001~
7 | 137 0852 000 | AU NT—Y— PULLEY,cutter 1T =
8 [S29 0425 020 | SZATHHE B WASHER,B 1| 1| 1
9 | 9BK 0802 053 | %39 YEFHKA L  M8x20¢ |BOLT,w washerM8x20¢ | 1| 1| 1 .
10 | 9vB 0310 003 | V-~ b LB-31 VBELT LB-31 1 1] 1
11 | 9vC 0740 003 | VoL b LC-74 VBELT LC-74 1| = | = | 051001~
11 | 9VB 0740 003 | V-~uL b LB-74 V BELT LB-74 1-1-[-
11 | 9vC 0770 003 | Vb LC-77 VBELT LC-77 -1 1] -
11 | 9vC 0790 003 | V<LK LC-79 V BELT LC-79 - | =] 1]« 051001~
11 | 9vB 0790 003 | VoL LB-79 V BELT B7 | -|-| 1|2
12 | 137 085 004 |~ hA¥T A STOPPER belt A 1 - | - [« 051031~
12 | 137 085 003 | ~~AbAHT A STOPPER belt A 1| - | - |+]~051030
12 | 137 085 002 |-~V hAHT A STOPPER belt A 1| - |- [~ ~051000
12 137 0855 004 ~)bAYT A STOPPER belt A - 1f- <~c|) 051051~
12 | 137 0855 003 | ~AbAHT A STOPPER belt A [
12 | 137 0855 004 | ~AhAHT A STOPPER belt A = =] 1f+ps1021~
12 | 137 0855 003 | ~AbAHz A STOPPER belt A = | =] 1{<+]~051020
12 | 137 0855 002 |~ hA¥T A STOPPER belt A 1 1| 1[=~051000
13 | 9BT 0802 003 | &\ b M8x20¢ |BOLT M8x20¢ | 2| 2| 2
14 | 9FW 0800 003 | kSHAH* M8 WASHERplain M8 2| 2| 2
15 | 9NK 0800 053 | <ix¥Y*F+wh M8 NUT,w,/washer M8 2| 2| 2
16 | 137 0856 002 | <A hAHT B STOPPER belt B 1| 1| 1]+051001~
16 | 137 0856 001 | ~AhpAHx B STOPPERbelt B 1l 1} 11—
17 | 137 0857 002 | _ARAHT C STOPPER belt C 1| 1] 1|« 051001~
17 | 137 0857 001 | ~A+A¥xT C STOPPER belt C 1| 1| 1|2
18 | 9BK 0802 563 | B SA¥FWEHL IMEx25¢ | BOLTw, washerM8x25¢ | 2| 1| 1
19 137 0858 002 ~)hAHx D STOPPER belt D 1 -1 - ‘1051031’\'
19 | 137 0858 001 |~ hA¥x D STOPPER belt D 1 -|-]-
19 | 137 0858 002 | ~AbAH=T D STOPPERbelt D - | 1] - |+,051051~
19 137 0858 001 ~)yhAYx D STOPPER,belt D -1 1l =1
19 | 137 0858 002 | ~AhA¥T D STOPPER belt D - [ = | 1]+ 051021~
19 | 137 0858 001 |~ hAH#x D STOPPER belt D =] 12
20 | 9BK 0802 563 | E S SR YW FFEIL MMEx25¢ | BOLTw, washerM8x25¢ | 2| 2| 2




7—1)—Hf%
G. puLleveroup

];l 32 -

2r._ 3 ?/

e T e b Sy T T

oS

T—U—MRk
G. PULLEY GROUP

REBEE| a—FHES ® OB % B HEQTY| #% =

NO. CODE NO. PARTS NAME 850 | 950 (1350 REMARKS
G-21 | 137 0859 000 |~ hAHr E STOPPER belt E 1| 1] 1

22 | 9FW 1000 003 | &S * M10 WASHERplain ~ MI10 i 11

23 | 9BK 1001 653 | SA¥WFHA L  MI0x16¢ | BOLT,w washer MI0Ox16¢ | 1| 1| 1

24 | 9WB 3502 513 | EAR 7716 Qo) BOLT7./16 (20) VNF 1 1] 1
25~33 | 137 0722 001 | 74 K5 7F—Y— ASSY PULLEY ASS'Y 1| - | - |« 051001~
25~33 | 137 0722 000 | 74 57—V — ASSY PULLEY ASSY 1 -] -
25~33 | 137 4722 000 | 74 K> F—1— ASSY PULLEY ASSY = | 1| - |+ 051051~
25~33 | 137 2722 001 | 74 K5 F—1Y— ASSY PULLEY ASS'Y -1 1] - -
25~33 | 137 2722 001 | 74 K5 F—U— ASSY PULLEY ASS'Y = | = | 1|+ 051001~
25~33 [ 137 2722 000 | 74 K5 F—Y— ASSY PULLEY ASSY -1 =] 1]-

25 | 137 0726 001 | P4 RS F—y—&4 PLATE 1l -] -

25 | 137 4726 000 | 74 kS F—Y—x4 PLATE - 1] -

25 | 137 2724 000 | P4 KSF—)—x4 PLATE -1-11

26 | 9BK 0803 053 | Si¥W¥#HLF  M8x30¢ | BOLT,w washerM8x30¢ | 1| 1| 1

27 | 9BK 0802 563 | L Z/<k¥YEHN b MEx25¢ | BOLT,w washerM8x25¢ | 1| - |-

27 | 9BK 0803 063 | B 3Rk¥ VKA I M8x30¢ | BOLTw, washerM8x30¢ |- | 1| 1

28 | 137 2725 001 | 74 KSF—y— PULLEY 1 1] 1

29 | 137 2726 001 | ~n ko SUPPORT 1 1] 1

30 9BK 0801 653 | /3 VEHN b M8x16¢ | BOLTw./washer M§ x 16 ¢ 11 1] 1

31 | 9BB 6201 002 |#—A_PYU>Z  #6201-2RS| BEARING #6201-2RS| - | 2| 2

32 | 9RR 3200 005 | 2FvFY 2 S-32 RING,snap S-32 -1 1] 1

33 | 9RS 1200 005 | AFvFY S-12 RING,snap S-12 -1 1] 1




i

TR IR

H. ACCESSORY PARTS GROUP

.

KT NOTNEF=

MPM- 850 - MPM: 950 - MPM 1350

P

ow

H TR IRER
= ACCESSORY PARTS GROUP
RiES| - K& B B OB W HRQTY | # %
NO. CODE NO. PARTS NAME 850 1950 [1350 |  REMARKS
H-1 | 9TL 1001 300 | =% MI10x 13 ¢ | SPANNER MI0x13 ¢| 1| 1] 1
2 | 9TL 1701 900 | Zs<F M17x19 ¢ | SPANNER MI7x19 ¢| 1] 1| 1
3 | 9TL 1600 003 | Ky 22,8+  MIS BOXSPANNER M6 1 1] 1
4 | 9TL 0815 004 | ,s— $8x130 | BAR $8x130 | 1] 1 1
5 | 9TL 0601 407 | ®OK A s5— $6x140 | ®ODRIVER  ¢6x140 | 1] 1| 1
6 | 137 2950 000 | FYT VAL EY AL T g MANUAL BOOK 1 1] 1
7| 111 1530 000 | 2¥r7rnm TOOL BAG 1 1] 1




